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2,475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -36.84 dém -11.84 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55937 GHz 2.22 dBm -27.78 dB
2,490 GHz 2,496 GHz 1.000 MHz 249508 GHz -29.84 dBm -16.84 d& 2,570 GHz 2.571 GHz 500.000 kHz 2.57046 GHz -28.01 dBm -18.01 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-02B

FR1 n7 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.
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Report No. : FG041658-02B

FR1 n7 / 20MHz / DFT-s-OFDM / 64QAM
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Highest Band Edge / 1IRBmax
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG041658-02B

FR1 n7 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG041658-02B

Conducted Spurious Emission

FR1 n7 / 5MHz / DFT-S OFDM / QPSK / 1RB1
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30.000 MHz 1.000 GHz 1.000 MHz 926.17721 MHz -58.36 dBm -33.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 970.54361 MHz -58.36 dBm -33.36 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48665 GHz -42.68 dBm -17.68 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.41166 GHz -48.74 dBm -23.74 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.46440 GHz -54,94 dBm -29,94 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,49988 GHz -55.06 dBm -30.06 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00117 GHz -51.48 dbm -26.48 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06616 GHz -51.14 dBm -26.14 db
10.000 GHz 18.000 GHz 1.000 MHz 17.64942 GHz -49.41 dBm -24.41 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.65062 GHz -49.31 dBm -24.31 dB
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2,580 GHz 5.000 GHz 1.000 MHz 2.58469 GHz -52,74 dBm -27.74 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.13116 GHz -47.75 dBm -22.75 dB
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18.000 GHz 26.000 GHz 1.000 MHz 23.28074 GHz -51.16 dBm -26.16 dB
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samonas. FCC RADIO TEST REPORT

Report No. : FG041658-02B

Frequency Stability

Test Conditions FR1 n7 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0117
40 Normal Voltage 0.0026
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0152
0 Normal Voltage 0.0011
-10 Normal Voltage 0.0124 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0121
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0002
20 Battery End Point 0.0010
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.30 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG041658-02B

FR1 n38

Peak-to-Average Ratio

Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.48 4.32 5.51 5.91 PASS
Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.41 PASS
TEL : 886-3-327-3456 Page Number : An38-1 of 14
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samonas. FCC RADIO TEST REPORT Report No. : FG041658-02B

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

=)

Ref Level 25.20 dém Offset 5.20 d& Ref Level 25.20 dém Offset 5.20 d&
308 AQT 7813 s @ RBW 20 MHz 308 AQT 7813 s @ RBW 20 MHz

& T 1E | T
! N
[ . . |
1E : : 1E- i
1E. T Y 1E. 1
loF 2.595 Ghz Mean Pwr + 20.00 dB loF 2.595 Ghz Mean Pwr + 20,00 dB.
‘Complementary Cumulative Distribution Function Samples: 50000 ‘Complementary Cumulative Distribution Function Samples: 50000
ean | peak | crest | 10% | 1% | | o.oi% | ean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2279 dbm 26,46 dbm 3.60 d 1.86 d8 3.10 dB 3.62 db Trace 1 [ 2216 dbm 26,60 cBm 4.44 d 2.35 dB 3.97 db 4.32 di 4.41d8
L JU )| AR L JU )| AR e

16QAM 64QAM

Spectrum | [ Spectrum | [=
Ref Level 25.20 dém Offset 5.20 dg Ref Level 25.20 dém Offset 5.20 dg
o art 30de  AQT 7813 ps @ RBW 20 MHz 30de  AQT 7813 ps @ RBW 20 MHz

0.0 - 0.0 T -
o N o
1E 1E 5
7 T T
¥ 3 S
| §
1€ ; 1€ “I
1E- 1E- E
loF 2.595 Ghz Mean Pwr + 20.00 dB loF 2.595 Ghz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 50000 C y Cumulative Distribution Function Samples: 50000
ean | peak | crest | 10% | 1 | 0.1% | o0.01% | Mean | peak | crest | 10% | | | D010 |
Trace 1 [ 2113 dBm 26,59 dbm 5.76 d 2.87 da 4.87 db 5108 5.68 db Trace 1 [ 20.47 dbm 26,52 cbm 6.36 d 2.90 di 6.26 di
L JU )| AR L JU )| AR e
5 a
Ref Level 25.20 cbm  Offset 5.20 dB
p= Art 30ds AQT TBL.3 Y5 & RBW 20 MHz
0.0 — T
X
1E '\‘
1E-
1E-
loF 2.595 Ghz Mean Pwr + 20.00 dB
C y Cumulative Distribution Function Samples: 50000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% |
Trace 1 [ 18,61 dbm 2632 dbm 7.71d8 2.87 da 5.19 db 6.41 db 7.54 db
L JU )| [T L]

TEL : 886-3-327-3456 Page Number 1 An38-2 of 14
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG041658-02B

26dB Bandwidth

Mode FR1 n38 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 40MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH - - 18.70 -
Mode FR1 n38 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - 19.18 19.50 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 19.46 19.02 - -
TEL : 886-3-327-3456 Page Number : An38-3 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG041658-02B

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

@]

Ref Level 25.20 gem

Offset 520 OB = RBW 300 kHz

o att 0GB SWT  18.2ps @ VBW  1MHz  Mode Autc FFT
SGL Count 100/100
(@ 17k Max
- M1[1] 14.22 dBm
= M. 2.5988360 GHz
o T T AR L ,4'543"\‘ 26.00 dB
[ i B 1 18.701000000 MHz
B ! Q factar 139.0)
od
10 it
|
T AT A
| LAV
i Lr\ér\J \j L
50 d
60
Fod
CF 2,595 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 2.598836 GHz 14.22 dbm ndB down 16.701 WHz
TL 1 2,58541 GHz -12.06 dém ndg 26,00 dB
T2 i 2604111 GHz -12.40 dém q factor 138.0
L JU ] -

FR1 n38 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

m = =
Ref Level 25.20 GBm  Offset 5.20 0B w RBW 300 kHz RefLevel 2520 dbm  Offset .20 6B @ RBW 300 khz
o art 30de SWT 1855 @ VBW 1MHZ  Mode Auto FFT o Att 30dB  SWT  18.5ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100,100 SGL Count 1007100
[@ 1Pk M |
P Mi[1] 11.26 dBm P Mi[1] 1171 dBm
= 910440 GHz 0 n 1600 GHz
a ndB 26.00 dp) 0 I ndB \ 26.00 dp)
: I AT [T AT el et 19.181000000 MHz : T e JRATT L LT i L.,‘a‘w\r~ N"W] 19.500000000 MHz
J | q factor™/ | 135.1 B / Q factor™ \ 133.1
od f T o I T
/ L
-10 -10
¢ ¥
i i H \
o0 df - =0 ~ TS
30 de ALPTAY 30 day b il R 5N e
= m 7 e - - m: . = s -
20 e v R em ey A
e, LAY ! CERRYRNEY
4n -40
50 d 50 d
-60 -60
Fod 70 di
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 2.591044 GHz 11.29 dém ndB down 19,181 MHz M1 1 2.59516 GHz. 11.71 dBm ndB down 19.5 MHz
TL 1 2,58533 GHz -15.24 dam nd8 26,00 dB T 1 2.58521 GHz -14,62 dBm nd8 26,00 db
T2 i 260451 GHz -15.62 dém q factor 135.1 T2 i 2.60471 GHz 14,59 dém q factor 133.1

64QAM

256QAM

m = i
Ref Level 25.20 GBm  Offset 5.20 0B w RBW 300 kHz Ref Level 2520 dbm  Offset .20 B w RBW 300 khz
e Att 30d8 SWT 18.5ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT 185 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
4 M1[1] 11.34 dBm P Mi[1] 9.46 dBm)
= o 2.5940810 GHz 0 K 2.5998010 GHz
o ¥ 26.00 dB o " ndp 26.00 dB
b PR IR WA P A, 19.461000000 MHz * P P Sy o . 19.021000000 MHz
0 / \ ! v 1 133.3 D | e Y AT bl (VN 136.4)
f
/ | / |
10 -10
¥ 1 i l
20 d - - 20 di Y
[ . ] Y
- bl LA P At LY Ny P -
RS o R AT L A A
40
50 d 50 d
60 -60
Fod 70 di
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.594081 GHz 11.34 dBm ndB down 19,461 WHz ML 1 2.533801 GHz 9.46 dBm ndB down 19.021 Wiz
TL 1 2,58529 GHz -14.18 dém ndg 26,00 dB T 1 2,50549 GHz -18,00 dBm ndg 26,00 dB
T2 i 260475 GHz -15.11 dém q factor 133.3 T2 i 2.60451 GHz -17.52 dém q factor 136.4
L JU ] - L JU ] -

TEL : 886-3-327-3456
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samonas. FCC RADIO TEST REPORT Report No. : FG041658-02B

Occupied Bandwidth

Mode FR1 n38 : OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 40MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH - - 17.86 -
Mode FR1 n38 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - 18.18 18.22 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 18.26 18.14 - -
TEL : 886-3-327-3456 Page Number : An38-5 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-02B

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

(=

Ref Level 25.20 GBm  Offset 520 ob e RBW 300 kHz

- T

ko Att 30 dE SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1004100
@17k Max
M1 13.86 dBm
204 [1]

2.5953600 GHz
17862137662 MHZ]

W AN OCRRN e
v v |

o L.

-60 dBm
70 dem
CF 2,595 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result |
ML 2.59536 GHz 13.88 dBm
TL 1 2,5658492 GHz 11.45 dBm Oce Bw 17.862137862 MHz
T2 i 26037113 GHz 10.03 dém
L JU ] -

FR1 n38 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

m a a
Ref Level 25.20 GBm  Offset 5.20 0B w RBW 300 kHz RefLevel 2520 dbm  Offset .20 6B @ RBW 300 khz
o art 30de SWT 1855 @ VBW 1MHZ  Mode Auto FFT o Att 30dB SWT  18.9us @ VBW  1MHT  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
4 Mi[1] P Mi[1] 12.55 dBm
= " 0 930020 GHz|
occBw 18.181818182 MHz o 5 oce By 18.221778222 MHz
fAr = 7 B = s
~ o el LS A
0 don 0 den !
{ |
10 dBm f -10 dém .
|
20 derr —~ -20 dBm
-30 dBm e
T ARRRTE P—
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
=70 d@m =70 dBm:
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML 2.599755 GHz 12.18 dBm M1 1 2.533002 GHz 12.55 dem
TL 1 2,5658492 GHz 6.42 dbm Occ Bw 18.181B16182 MHz Tl 1 2.5856492 GHz 5,52 dbm Occ Bw 18.221776222 MHz
T2 i 2604031 GHz 5.58 dém T2 i 2.6040708 GHz 6.00 dém
L JU ] - L JU ] -
m a a
Ref Level 25.20 GBm  Offset 5.20 0B w RBW 300 kHz Ref Level 2520 dbm  Offset .20 B w RBW 300 khz
e Att 30d8 SWT 18.5ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT 185 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
- Mi[1] 1z.21 dBm P Mi[1] B.11 dBm)
= 942410 GHz 0 2.5921630 GHz
10 a8 - ¥ Oce By . 18261708262 MHz " M1 Occ By 18.141858142 MHz
h ™ VT T s 2 - [
Vi
LEL + 0den i 4
10 dBm : -10 dém !
[ |
-20 dem -20 dBm
Yaikioya oW 30 dom e e,
W\ Pl
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
-70 dBm =70 dBm:
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.594241 GHz 12.21 dbm M1 1 2.532163 GHz .11 dem
TL 1 2,5658492 GHz 6.22 dem Occ Bw 18.261736262 MHz Tl 1 2.5850201 GHz 1,90 dBm Occ Bw 18.141856142 MHz
T2 i 26041109 GHz €.13 dbm T2 i 2.6040708 GHz 3,05 dém
L JU ] - L JU ] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-02B

Conducted Band Edge

FR1 n38 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12,30 dB Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 12,30 d& Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit ¢heck | SPURIGIS CHIMERABS

20 dbife_$PURIOUS }INE aBS 20 dbiRe_BPURIOUS LINE ABS

10 dém ﬂ 10 dém

0dBm J !q 0 dBm

-10 dém -10 dBm

P Tl r \ |

SPURIOUS, LINE_A8S, 20 dem [

30 dB: R (1N | I I 30 dBm Lol

- ” n Tl
T T 0 dBm-
EHHIMH: ! JLMJ"'L\'WM’[ et WL S A

-50 de -$0 dBm.

-60 dB -60 dBm

Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs | alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.550 GHz 1.000 MHz 2.54978 GHz -35.25 dBm -10.25 dB 2,600 GHz 2,620 GHz 100.000 kHz 261911 GHz 19.85 dBm -10.15 dB
2,550 GHz 2.565 GHz 1.000 MHz 2.56449 GHz -25.03 dBm -12.03 dB 2,620 GHz 2.621 GHz 500.000 kHz 2,62000 GHz -10.19 dem -0.19 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56882 GHz -15.61 dBm -5.61 dé 2,621 GHz 2,625 GHz 1.000 MHz 262114 GHz -16.71 dBm -6.71 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56996 GHz -10.59 dBm -0.59 d& 2,625 GHz 2,640 GHz 1.000 MHz 2.62501 GHz -25.50 dBm -12.50 db
2,570 GHz 2,590 GHz 100.000 kHz 2,57091 GHz 19.43 dBm -10.57 d& 2,640 GHz 2,645 GHz 1.000 MHz 2.64014 GHz -36.68 dBm “11.68 dB
i ) [ ] (] ) e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

s um

Ref Level 20,00 dém  Offset 12,30 db
SGL Count 100/100

Mode Auto Sweep

2 MAR.2021 15:

@1 Avgrwr @1 fvgrwr
Limit fheck PAES | SFURIGUEGHNEKABS PABS
20 dhife _EPURIOUS LINE_ABS PABS 20 ghifie_EPURIOUS LINE 4BS pASS
10 dBm 10¢dBm
AL N e st M it
0dB ’uw 'Fmr Lt S MV A, | c‘.un,“.' " R L 'm«:-ﬂl.m ety
-10 dBm ] T —|.0 dem -
e | () | |
SPURIDUS_LINE_ABS z "r\ f“ dem “ I
-30 dBm 30 dBm i -‘n‘.r'” il ﬂm" =
-40 dem . LN
-50 dem 50 dem
60 dm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 6Hz | || Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.545 GHz 2,550 GHz 1.000 MHz 2.54983 GHz -32.35 dém -7.35 dB 2.600 GHz 2.620 GHz 100.000 kHz 260742 GHz 4.12 dbm ~25.88 db
2.550 GHz 2.585 GHz 1.000 MHz 2,56499 GHz -22,67 dém -9.67 8 2.620 GHz 2.621 GHz 500.000 kHz 2.62001 GHz -25.95 dBm -15.95 dB
2.565 GHz 2.568 GHz 1.000 MHz 256679 GHz -18.53 dBm -9.53 db 2.621 GHz 2.625 GHz 1.000 MHz 2.62154 GHz -24.21 dBm -14.21 dB
2.565 GHz 2.570 GHz 500.000 kHz 2.57000 GHz -17.15 dem 7158 625 oHe 640 CHe 1000 Ws S o746 o oacs dim s
2.570 GHz 2.590 GHz 100,000 kHz 257923 GHz 4.81 dBm -25.19 d& 5 640 Che 5 64t s 1000 MHs S ean4n oo e o TR
Y
] we I [ >

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-02B

FR1 n38 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12,30 dB Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 12,30 d& Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit §heck | SPURIGHIE CHEEKARS_ MAI-;_H
20 dhiie_$PURIOUS LINE aBS 20 dbiRe_BPURIOUS LINE ABS PARS
10 dém 10 dém i
0 dBm 0 dem J‘ L
-10 dBm -10 dBm W
am dn- -20 dém J | |
SPURIOUS_LINE_ABS, 1]
30ds 30 dem ] I [TITTm
a1 L P “ '*"M [mmm
50 dém TN Al ﬁm:mwwymum
-60 dB -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.550 GHz 1.000 MHz 2.54964 GHz -35.03 dBm -10.03 d& 2,600 GHz 2,620 GHz 100.000 kHz 2,61895 GHz 17.38 dBm -12.62 dB
2,550 GHz 2,565 GHz 1,000 MHz 2.56410 GHz -25.50 dém -12.50 d& 2,620 GHz 2,621 GHz 500.000 kHz 2,62000 GHz -11.10 deém -1.10 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56880 GHz -17.50 dBm -7.50 d& 2,621 GHz 2,625 GHz 1.000 MHz 2,62100 GHz -16.49 dbm -6.49 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.57000 GHz -12.27 dBm -2.27 d8 2,625 GHz 2,640 GHz 1.000 MHz 2.62514 GHz ~26.56 dBm -13.58 db
2,570 GHz 2,590 GHz 100.000 kHz 2,57110 GHz 18.20 dBm -11.80 d& 2,640 GHz 2.645 GHz 1.000 MHz 2,64327 GHz ~35.61 dBm ~10.51 dB
) ] L J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,30 db
SGL Count 100/100

Mode Auto Sweep

15:

@1 AvgPwr @1 fvgrwr
Limit fheck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_EPURIOUS LINE 4BS PASS
10 dBm 10 dBm
ode st A o bt i PPN g o Dt
[ L e e ha L L e e & Ao R i nwrmlrw\
-10 dam . J ’ -fo cem 1
SPURIDUS_LINE_ABS \ O dem \ I
i~ y| T N ——
ey
-40 dem i "
-50 dem -50 dem
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 6Hz | |[[Start 2.6 cHz 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2.545 GHz 2.550 GHz 1.000 WH2 259501 GH2 -33.45 dBm -8.45 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.60888 GHz 3.07 dBm -26.93 dB
2,550 GHz 2.565 GHz 1,000 MHz 2,56212 GHz -26.06 dBm -13.06 d8 2.620 GHz 2.621 GHz 500.000 kHz 2.62022 GHz -27.31 dBm -17.31 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -20.84 dém -10.84 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -24.60 dBm -14.60 dB
2.569 GHz 2.570 GHz 500,000 kHz 2.56994 GHz -18.65 dBm -8.65 dB 625 GHz 2640 GHz 1000 MH= 5 62521 CHe ~25-42 dbm 1642 db
2.570 GHz 2.590 GHz 100.000 kHz 2.57885 GHz 3.21 dBm -26.79 d& 2.640 GHz 2.645 GHz 1.000 MHz 2.64192 GHz -36.86 dBm -11.86 dB
Y
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-02B

FR1 n38 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

] ] m
Spectrum (| Spectrum v
Ref Level 30.00 dBm  Offset 12,30 de Mode Auto Sweep Ref Level 30.00 dem Offset 1230 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit §heck | SPURIGHIE CHEEKARS_ MAI-;_H
20 dhife_BPURIOUS LINE ABS 20 dbipe_bPURIOUS LINE ABS pABS
IM
10 dem 10 dBm [ |
0dBm 0 dBm
-10 dBm -10 dBm ,f 1,'
SPURIOUS_LINE_ABS, 20 dem 1]
-30 dB ‘ -30 dBm ﬂ -
T oo "
L] % j | [T @udjl
50 dBm K {
L,%m T WWUV i
-60 dB -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz | |['start 2.6 cHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GH2 2.550 GH2 1.000 MHz 2.54946 GHz -33.10 dém -8.10 d& 2,600 GHz 2,620 GHz 100.000 kHz 2,61892 GHz 17.72 dBm -12.28 dB
2,550 GHz 2,565 GHz 1,000 MHz 2,56444 GHz -22.98 dém -0.98 d& 2,620 GHz 2.621 GHz 500.000 kHz 2,62003 GHz -11.45 dem -1.45 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56864 GHz -15.59 dém -5.59 d& 2,621 GHz 2,625 GHz 1.000 MHz 2,62168 GHz -18.73 dBm -8.73 dB.
2.569 GHz 2.570 GHz 500.000 kHz 2.57000 GHz -12.64 dBm -2.64 dB 2,625 GHz 2.640 GHz 1.000 MHz 2.62535 GHzZ —25.34 dBm C12.34 db
2,570 GHz 2,500 GHz 100.000 kHz 2.57101 GHz 13.05 dBm -11.05 d& 2,640 GHz 2.645 GHz 1.000 MHz 5 64045 GHe ~38.85 dBm 1385 d
) ] L J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,30 db
SGL Count 100/100

Mode Auto Sweep

)

MAR.2021 1

5:55:17

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_EPURIOUS LINE 4BS PASS
10 dBm 10 dBm
o d8 W o PR ) 0.4 IO RPN T
rmmw L il A .Wqﬁr L LR R WW'W“\
-10 dBm T ) l -10 dem \
SEURIOUS_LINE_ABS ] h o dem h I
.30 dBm 0 dBm 'MM‘. T, i
Wbt !
. - i i TN
-50 dem -50 dem
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 6Hz | |[[Start 2.6 cHz 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.545 GHz 2.550 GHz 1000 MHz 254926 GH2 -33.72 dém -8.72 d8 2,600 GHz 2.620 GHz 100.000 kHz 261437 GHz 2.58 dbm -27.42 dB
2,550 GHz 2.565 GHz 1,000 MHz 2,56317 GHz -27.42 dém -14.42 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62017 GHz -29.12 dBm -19.12 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56870 GHz -26.25 dém -16.25 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62145 GHz -26.28 dBm -16.28 dB
2.569 GHz 2.570 GHz 500,000 kHz 2.56997 GHz -19.54 dBm -9.54 dB 625 GHz 2640 GHz 1000 MH= 5 62542 CHe 2557 dbm 1657 db
2.570 GHz 2.590 GHz 100.000 kHz 2.58025 GHz 2.64 dBm -27.36 d& 2.640 GHz 2.645 GHz 1.000 MHz 2.64063 GHz -37.13 dbm -12.13 dB
Y
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